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« PDC Farmall 110.4 BT Tractor Command

*|tems 1and 2 - See page 6
*ltems 3,4 and 5 - See page 7
L *Itens 7 and 8 - See page 8
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« Table PDC Farmall 110.4 BT Tractor Command

E Code Product description =
*1 15530017105-1 | Complete Mobile Support 1
*2 | 5324060022-2 | Guide Of Protection 1
*3 150220115671 | Complete Left Lateral Gang 1
*4 15022011565-5 | Complete Right Lateral Gang 1
*5 15340030006-9 | Complete Blade Of 2600Mm Of Front Loader 1
6 | 5566040068-0  Rod Of @1.1/4" X 1680Mm(Jogo) 1
*7 16020055959-5 | Right Hydraulic Cylinder "0.D" @1.5/8" X @#4" X 534Mm(Course) X 1089Mm(Closed) 1
*8 160200559609 | Left Hydraulic Cylinder "D.A" @#1.5/8" X @4" X 534Mm(Course) X 1089Mm 1
9 |5138090001-0 | Wrench For Hexagonal Nut 1.1/4" - 1" - 3/4" - 5/8" 1
10 | 5530160087-8 | Guide Support Of Protection(12,5 X 51 X 1040Mm) 2
11 | 5566040063-9 | Rod Of @1.1/4" X 940Mm 1
12 | 6020010403-2 | Pressure Washer M20 Media 18
13 16020310765-2 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.15/16" Height 14,00Mm 10
14 1 6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm 4
15 | 5024010007-7 | Smooth Washer 20,3 X 346,5 X 4,75Mm 16
16 | 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 8
17 1 6020311096-3 | Hexagonal Head Bolt 3/4" X 2.1/2" 10F Unc1A Gr5 Rp 4
18 |5024010121-9 | Smooth Washer @28 X @87 X 8,00Mm(Galvanised) 4
19 1 6020251156-5 | High Pressure Hydraulic Hose 1/2" X 2000Mm With 2Trg (Sae 100R2 At - P.T.4000Psi) 2
19 1 6020251261-8 | High Pressure Hydraulic Hose 1/2" X 2700Mm With 2Trg (Sae 100R2 At - PT.4000Psi) 2
19 | 6020251190-5 | High Pressure Hydraulic Hose 1/2" X 3200Mm With 1Trg And 1Trf (Sae 100R2 At - PT.4000Psi) 2
20 |5412010237-3 | Type Nipple "T" R.1/2" Bsp 2
21 | 6020090404-7 | Male Quickly Coupling 1/2" 2
22 | 6020317425-2 | Hexagonal Head Bolt M20 X 2,50 X 50Mm CI8.8 Rt 18
23 | 6020010412-1 | Pressure Washer 5/8" Media Industry 10
24 | 5530015831-4 | Protection Support 1
25 | 5530015830-6 | Left Rear Support 1
26 |5530015829-2 | Right Rear Support 1
27 16020311114-5 | Hexagonal Head Bolt 3/4" X 2.3/4" 10F Unc1A Gr5 Rp 4
28 | 6020010414-8 | Pressure Washer 3/4" Media Industry 8
29 |6020310180-8 | Hexagonal Head Bolt 5/8" X 2" 11F Unc1A Gr5 Rp 2
30 | 6020311209-5 | Hexagonal Head Bolt 5/8" X 9" 11F Unc1A Gr8 Rp 8
31 | 5566040016-7 | Rod Of @1.1/4" X 1680Mm 2
32 1 6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm 8
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« Complete Mobile Support with Regulator 5l e Product description =
N 1 15530017057-8 | Mobile Support 1
2 |5530290024-7 | Regulator Support 1

3 |5432080016-4 | Lock Pin @37,5 X 110Mm Without Grease Fitting 2

4 16020010412-1 | Pressure Washer 5/8" Media Industry 2

5 16020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 2

6 | 5432030041-2 | Pin #37,5 X 180Mm 1

7 16020310587-0 | Pin #37,5X 87mm 1

8 16020050122-8 | Cotterpin 3/8" X 2.1/2" 2

9 16020130108-7 | Grease Fitting 1/8" 2

10 | 5530017019-5 | Mobile Support 1
E Code Product description =

1 |5324060023-0 | Guide Of Protection 1

2 | 5542020010-1 | Radiator Protection 1
3 | 5024010075-1 | Smooth Washer #10,3 X 325 X 2,00Mm 12

4 16020310026-7 | Hexagonal Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr5 Rt 6

5 16020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 6

6 | 6020010406-7 | Pressure Washer 3/8" Media Industry 6
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« Complete Lateral Gang

Item
Al
Left

Right

Code Product description

5022011571-0 | Left Lateral Gang 1
5022011566-3 | Right Lateral Gang 1
5432010536-9 | Lock Pin @37,5 X 100Mm With Grease Fitting
6020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt
6020010412-1 | Pressure Washer 5/8" Media Industry
5432010541-5 | Lock Pin @37,5 X 130Mm With Grease Fitting
5432080011-3 | Lock Pin @37,5 X 130Mm Without Grease Fitting
6010130108-7 | Grease Fitting 1/8"

5432080001-6 | Lock Pin @37,5 X 100Mm Without Grease Fitting
6010130108-7 | Grease Fitting 1/8"
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« Blade 2600mm

Item
Al

Code Product description

6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm
5024010298-3 | Smooth Washer @17 X 344 X 4,75Mm

6020311116-1 | Hexagonal Head Bolt 3/4" X 1.1/4" 10F Unc1A Gr5 Rt
6020010414-8 | Pressure Washer 3/4" Media Industry

5024010076-0 | Smooth Washer 820,5 X @66,5 X 4,75Mm

5340030004-2 | Blade Of 2600Mm Of Front Loader

5530030021-8 | Left Support De Apoio Da Blade

5530030023-4 | Right Support Of Blade

5274010003-3 | Plate Blade 2600Mm

6020310226-0 | Blade Screw Tractor 5/8" X 2.1/4" 11F Unc1A C112.9 Rp (Phosphatized)
54621000104 | Grub Screw R.1"Unc X R.1"Unf X 75Mm

6020310782-2 | Hexagonal Nut 1" 12F Unf Gr5 Ch.1.1/2" Height 22,50Mm
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Note: Item 11 (Prisoner) and item 12 (Hexagon Nut) accompany Item 6 (Blade) when it is sold with the complete code.
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E Code Product description = '§ E\
1 |5144010844-3 | Jacket @101,60(4") x 935mm (Right) 1
1 |5144010845-1 | Jacket @101,60(4”) x 935mm (Left) 1
2 |5326011765-0 | Piston Rod @41.27 (1.5/8”) x 750mm 1
3 | 5236010006-5 | Piston Plung 326,72 X @100 X 60MM 1
4 15152010006-0 | Piston Coupling 1
5 | 5456050010-9 | Nut @4.1/2" 12F (Piston) 1
6 |5024010323-8 | Smooth Washer 327 X 044,5 X 4,75Mm 1
7 16020390118-9 | Plastic Cover 21S - Pebd 2
8 |6020310804-7 | Self-Locking Nut With Nylon 1" 14F Uns Gr5 Ch.1.1/2" H.28,50Mm 1
9 16020190068-1 | Repair Kit For Hydraulic Cylinders "D.A" 1.5/8" X 4" 1
For spare parts order, please check in the cylinder 1-"'
jacket (1), the following: - Baldan part number with
11 numbers, the manufacturer code, name and ma-
nufacturer date.
¢ SthkerS E Code Product description =
1 16020078812-8 | Sticker PD BALDAN(100 X 590mm) 2

pn> >> BALDAN

P66 ]3|






>> BALDAN

Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br



	Stickers
	Hydraulic Cylinder
	Blade 2600mm
	Complete Lateral Gang
	Guide with Protection Screen
	Complete Mobile Support with Regulator
	Table PDC Farmall 110.4 BT Tractor Command
	PDC Farmall 110.4 BT Tractor Command

